DATE:2017.3.9

KF04-30

®

D




KF04-30

Pos.No. Part No. Description Qty Remark
1 34818900101 |Wing screw\M6x12 1
2 30316200101 |Parallel guide 1
3 30316300101 |Parallel guide 1
4 20047700101 [Adjusting knob\M6x23 1
5 34721300601 |Hex. thick nut 2
6 34728100601 |Tapping screw\ST4x16F 6
7 33860400201 |Base 1
8 34707700401  [Screw\M6x8 2
9 32862600101 |Pin 2
10 35234600101 |Sping 2
11 30316500101 |Washer 2
12 34744600101 |Countersunk head screw\M5x14 | 2
13 34728300501 |Tapping screw\ST4x20F 3
14 33538500101 |Locking plate 1
15 32862300101 |Dustproof cover 1
16 34708400201 [Round nut 1
17 32004100101 |O-ring 1
18 33860300201 |Gear box 1
19 34818900101 |Wing screw\M6x12 2
20 34818800101  [Screw\M5x73 1
21 34818700101 [Clamp nut 1
22 32862400101 |Collet\émm 1
23 30316100101 |Spindle lock button 1
24 35235300101 |Spring 1
25 34733300601 |Pan head screw\M4x12 1
26 32862500101 [Anti-splintering insert 1
27 35400501901 |Ball bearing\6002.2RS 1
28 34713200101 [Circlip for hole\@p32 1
29 23840800101 |Armature 1
30 36201700801 |Carbon brush 2
31 30021500101  [Brush holder 2
32 30023100101 [Brush holder cap 2
33 35402700501 |[Ball bearing\627.2Z 1
35 30316000101 [Baffle 1
36 34729300501 |Tapping screw\ST4x48C 2
37 23626300101 [Stator 1
38 30315700401 [Housing 1 Pos.38,44supplied as a set
39 36413600401 |Switch 1
40 30315900301 |Handle cover 1
41 34727700501 |Tapping screw\ST4x14C 2
42 22402600101 |Cord clamp 1
43 37402500201 |Capacitor 1
44 30315800401 |Cover plate 1 Pos.38,44supplied as a set
45 37000103101 |(Cord 1
46 32003600101 |Cord sleeve 1
47 34736100401 |Countersunk head screw\M4x10 | 2
48 34703900401 |Hex. Nut\M4 2
49 30316400101 [Safety guard 1
50 36803400101 |Terminal block 1
51 37600701601 |Inductor 2




	KF04-30 Exploded drawing-YH
	KF04-30-1
	Sheet1


